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DL ERIE

Housing sections

5 -4 N . Hk
?ojj Paf:ls— ‘?\Io. AR Description Number
1 120003964 YER ST protection apron bracket 1
2 10005016 g Washer 3
3 110001413 Bl PR AEET H R protection apron Screw washer 1
4 [10003021 R EE nut 2
5 [10003235 Hpg Washer 1
6 10005271 12T Screw (M5 X 12) 2
7 110001607 TR protection apron 1
8 [10007096 25T (M5 10) Screw (M5X 10) 11
9 120003397 Pt Zone Plate 1
10 20003973 Jii i A back cover board painting 1
11 120003398 EE AL back cover (front) board 1
12 (20003409 Jii ML back cover board 1
13 [20003974 S B4 S A back shield 1
14 10005124 PE!S 0il dam 1
15 10005501 PIE: 4 0il dam 1
16 10005152 Jear A By Force Shield(right) 1
17 10005269 Rty B iR Force Shield(left) 1
18 10005303 M5 X 40W2 5T Screw (M5 X 40) 6
19 10005321 FEAr BT Force Shield(down) 1
20 110005003 WRET Screw (M5X 8) 5
21 [20003399 PR AT Shield 1
22 20003972 LR T4 B Shield painting 1
23 10005107 2] Screw (M4 X 6) 2
24 10005274 TR Panel 1
25 110005468 T B B panel brand 1
26 10004967 12T Screw (M5 X 35) 1
27 110005430 WRET Screw (M5X 25) 1
28 10001658 TR Panel 1
29 10005042 g Wick 1
30 [10001606 TR Jok 28 AR B Panel felt 1
31 [10004974 24T Screw (M6 X 10) 2
32 110005426 SR bracket 1
33 110005008 524 trestle board 1
34 10005122 24T Screw (M4 X 30) 2
35 110005539 WRET Screw (M5X 6) 1
36 [10005187 W spring 1
37 10005296 WLk 20 1k Head 0il Reservoir 1
38 10005349 R Board 1
39 10005425 b e Spring Washer 1
40 110005016 P Washer 1
41 [10005322 12T Screw (M5 X 10) 1
42 10005363 AR AR 0il Reservoir Gasket 6
43 10008323 2T Screw (ST4. 2X 20) 6
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Needle head parts

75 5 - L Hoh
?ojj Paf:ls— ‘?\Io. ik Description Number
1 10005487 &1 Collar 2
2 {10005399 5 1% A crank 1
3 (10005073 56, T B A Al crank bearing 1
4 10005372 WRET Scerew (M6 X 16) 1
5 110005194 Tk A= b PE H washer 1
6 10005043 7 T A e base frame 1
7 |10012752 BRET Screw (M4 X 10) 3
8 [10010953 [234] Screw (M5 10) 1
9 |10005212 WAL Union 1
10 |10005343 TR H Washer 4
11 |10005366 BT Screw (M4 X 12) 2
12 10005179 BRIEFFH A Ball Connecting Rod 92
13 110024475 bEE L SnY ] Adjustable washer 2
14 [10005286 S WS K Roller wheel coupling spindle bearing 2
15 (10005506 Tl JRE bearing seat 2
16 10005465 il s R bearing seat washer 4
17 10005377 il JRE 14 el bearing seat collar 4
18 10005048 VRES 2L idler wheel foot asm. 1
19 110005301 RSB Roller wheel coupling spindle 1
NOTE i #1---FOR 9610 9610
#2---FOR 9620 9620




20

23—8 | 4o

[yl
=




PLLE A

Needle head parts

R = . . iy
;"07.; Pafis‘jilo. s Description Nli(lber
1 [10012162 WRA] Screw (M5X 5) 1
2 20003486 JE SR T Presserfoot spanner 1
3 [10005412 SN S LIRS Presser feet handle bushing 1
4 110005180 WRE] Screw (M6X 8) 1
5 [10005312 WRE] Screw (M6 X 8) 1
6 (10022018 WRET Screw (M5X 5) 4
7 10005546 i RIS Strut bar bearing 2
8 |10005011 6 I Presser foot 1ift axle 1
9  [10005543 Y B Presser foot 1ift bump 1
10 [10005549 WRET Screw (M6X 5) 2
11 [10005208 JEATE B Strut bar slides 1
12 (10005192 JEFFHE B AT Strut bar slides guide bar 1
13 [10005418 INCH-XIA replacement spring 1
14 [10005239 F6 M AT AL AT SR Presser foot lift jointing 1
15 |10005406 |43 s BV AT AT B £ Presser foot lift pin 1
16 [10005078 E&lic] Collar 1
17 110005178 T AT 40 Presser feet assembly 1
18 (10005243 WRET Screw (M4 X 8) 1
19 [10005068 J AR Presser feet handle 1
20 (10005460 J 5% Compression spring 1
21 (10001492 JE AR 52 A7 & Eccentric swage locating seat 1
22 |10005415 frlic] Washer 1
23 |10005350 WRET Screw (M4 X 8) 1
24 110001422 JERL g 4 Eccentric swage assembly 1
25 10005204 WRET Screw (M4 X 6) 1
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Needle head parts

}; =X faee=X . : ; E
;I:;.J Pdﬁs— ifo. i Description Nuri;lber
1 10005207 PREAT A Takeuplever assembly 1
2 110005267 PRIEFT R Takeuplever pin bushing 1
3 10004949 1BET Screw 2
4 110005295 25T Screw 1
5 (10005314 R Bolt 1
6 |10005326 FEFFEF R B Needle joining slider 1
7 10005275 T Linoleum 1
8 [10005482 ESnLER | Uper check ring 1
9 [10005549 PRET Screw 1
10 [10005397 AT 24 Needle bar assembly 1
11 10005188 L Linoleum 1
12 |10005379 IRET Screw 2
13 10005263 RRGEN Needle slider groove 1
14 110004947 L Linoleum 1
15 10005197 AR Linoleum clamp 1
16 110005050 BT Screw 2
17 10001493 BRET Screw 1
18 [10008050 SERTAR Guide plate 1
19 |10008049 AR iES Needle bar bush 2
20 10002163 IZETN6 X 14 Screw 1
21 {10005491 [ix s Needle bar uper 1
22 110005181 B Needle bar clamp ring 1
23 10005209 IEETM4 X 8 Screw 1
24 10001494 ek Pin chuck 1
25 110005031 RN Inner retainer ring 2
26 (10007194 ik Bearing 2
27 10004952 AL Bearing bush 2
NOTE ¥ #2---FOR 9620 9620/1]

#7---FOR 9610, 9630

96104196301







DL

Needle head parts

ias Eas . i
Ij\lqo.l Paﬁs— ifo. i Description Nuri;lber
1 [10005118 Vi spuRS ) Left and right wire hook 1
2 10007096 IZETM5 X 10 Screw (M5X 10) 3
3 10005148 e 1 Wire hook I 1
4 10005244 ] Washer 1
5 10005015 iy iy Clamp thimble 1
6 [10005112 e 2k g —oR] conductor holder-Thin 1
7 110004080 e 2 98— JEDR] conductor holder—Thick 1
8 10004949 IZETM5 X 8 Screw (M5X 8) 1
9 10005014 Je kT Split line Spring 1
10 10005347 JERL e e 3 Thick Split line Spring 1

NOTE i #7---FOR 9610, 9630 9610F19630F
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Needle head parts

}Ij\lqol.l Paﬁs— <Io a Description Nfri;lbger
1 10014515 Sl 2R A Conductor holder Assembly 1
2 10004949 HEETME X 8 Screw (M5 X 8) 1
3 10007096 HEETME X 10 Screw (M5 X 10) 1
4 110005014 Sl o 5 Wire clamp spring 1
NOTE ¥1ic #2-+-FOR 9620 9620




BOM 177
For connection see page |7




PUE Z4 Arm parts
3= 1} L P o
;I:;.J Pdﬁs— ifo. afk Description Nuri;lber

1 |10005320 ity AR =20 1
2 (10010953 PN 0 LSRR 4EMB X 10 Screw (M5X 10) 2
3 10003578 6204ZZNRéli 7K 620477NR bearing 1
4 10005327 LeLk Lokt Pulley 1
5 10012160 WRAET Screw (M5X5) 2
6 10005369 WZETME X 35 Screw (M6 X 35) 1
7 10005237 A A R Fornt cover washer 1
8 10005196 BEATM6 X 0. 75X 8 Screw (M6X 0. 75X 8) 1
9 120003489 4 Uppper wheel 1
10 |10005300 WRET Screw (M6X 0. 75X 8) 1
11 ]20006757 R AeLeS Regulating ring painting 1
12 {10006279 25T Screw (M4 X 2. 8) 2
13 120006741 i 4 P i v Regulating ring painting 1
14 120006758 i 4 P s v Regulating ring painting 1
15 (10005472 BB Synchronous belt 1
16 10011966 HZETM6 X 8 Screw (M6X 8) 1
17 110005480 Bty Spindle Pulley 1
18 10009187 HZETM6 X 8 Screw (M6 X 8) 1
19 10025882 6004NR-2RS  BOMZ & 6004NR-2RS_BOM Bearing 1
20 (10005305 FHh R AR E Spindle Pulley bearing bush 1
21 10005119 WRET Screw (M6 X 0. 75X 6) 1
22 (10005139 W2ET Screw (M5 X 12) 1
23 (10005016 P Washer 1
24 110005508 J s R A e Seal part 1
25 10004945 EELE] Collar 1
26 (10003576 6000ZZ4h 75k 6000ZZ Bering 1
27 110005396 Js I B A itk A Bearing knot 1
NOTE ¥iid #1. 1---FOR 9610-H 9610-H/H
H#2ee0een FOR 9620 9620

BT eeeees FOR 9610, 9630

9610, 96304
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PUB 44 Arm parts
e i B
}EO.J Pdﬁs— ifo. afk Description Nfri;lbger

1 [10009008 H2ETM6E X 16 Screw (M6 X 16) 2
2 10001459 SnLziiv Eccentric crank (uper bearing) 1
3 10005361 it L AR 1) Eccentric crank collar 1
4 10005483 AR IEFT Crank reciprocating rod 1
5 10005200 5O AR Eccentric crank 1
6 |10005139 IZETME X 12 Screw (M5 X 12) 4
7 10012073 B2ETME X 16 Screw (M5X 16) 1
8 (10005111 il ek Top axis assembly 1
9 (10005482 WU e Top axis collar 1
10 10005549 WZETME X 5 Screw (M6 X 5) 1
11 10004952 UL e Top axis bearing bush 2
12 110007194 BlKK15X 19X 17 Bearing 2
13 10005031 - E Inner Collar 9
14 110004998 JEBALAT Compress lever 1
15 10005145 BZETME X 7. 2 Screw(M6X 7. 2) 1
16 [10005509 IZETM8 X 0. 75X 22. 5 Screw (M8X0. 75X 22. 5) 1
17 10005481 Al Crank 1
18 [10005001 IZETM6 X 30 Screw (M6 X 30) 2
19 10005504 TR REME Adusting nut (M6) 2
20 (10005287 I ] 2 AR Spring fixing plate 1
21 |10005233 JEF Syl AW 2 A Crank 1
22 110005446 JUT Syl it A 3 Spring 1
23 110005318 BHETM6 X 8 Screw (M6X 8) 1
24 (10004980 e AL Shaft 1
25 10005078 P4REGB 896-76 &4 Collar 1
26 (10005012 o H R Presser foot rod 1
27 110006434 BEURE B S 21 Moving axis assm. 1
28 (10005345 P ¢ 12 Collar 1
NOTE J¥id #1---FOR 9610 96101







PUB 44 Arm parts
JEO.J Paﬁs— ilo. a Description ijrflbger
L |10005108 pUES T Thread guide 1
2 10005384 JURS7 e Thread crossing column 1
3 10005504 i 1T REM6 Adjusting nut M6 1
4 10005149 AR Bobbin 1
5 10005459 H2ETMA X 8 Screw (M4 X 8) 1
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JRBRE

Bedplate parts

}go.l Paﬁs— ifo. a Description Nfri;lbger
1 [10005212 7 T e Sk Universal coupling head 1
2 [10010953 IRET Screw (M5 X 10) 1
3110012752 | i R < R Serew (M4 X 10) 1
4 110005043 7 T e e Universal base frame 1
5 110024835 e Transport supporting arm 1
6 10005271 HZETM5E X 12 Screw (M5X 12) 2
7 10005549 IBETME X 5 Screw (M6X5) 2
8 (10005272 15448 Collar 1
9 (10005194 154 3= 4l 4 e 20 Washer 9
10 [10005031 W8 Inner collar 3
11 10007194 BlKK15X 19X 17 Bearing 3
12110004952 a4 Bearing bush (Uper) 3
13 [10005000 ik -5 Transport Major Axis 1
14 {10005477 15%i% FHh 4 Collar 1
15 [10005258 HZETME X 0. 75X 5 Screw (M6X 0. 75X 5) 1
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JRBRE

Bedplate parts

75 1 - Hit
Ij\lqo.l Paﬁs— ifo. a Description Nuri;lber
1 110005409 7 1 ety b Universal coupling spindle Collar 3
2 10012162 WEETME X 5 Screw (M5X5) 2
3 10005123 7 1 ez Universal coupling spindle 1
4 10005268 ik Bearing (dowm) 1
5 110024834 BB AR A clutch clutch component 1
6 (10024832 B PRI Clutch gusset 1
7 10005300 BZETME X 0. 75X 8 Screw (M6 X 0. 75X 8) 1
8 [10005196 WZETM6X 0. 75X 8 Screw (M6 0. 75X 8) 1
9 110024833 B SN Clutch minor connector 1
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JRBRF

Bedplate parts

}go.l Paﬁs— ifo. a Description Nfri;lbger
1 10005105 R Bearing bush 1
2 10009787 6202Z7ZNRi 7K 6202ZZNR Bearing 1
3 [10005549 IZETME X 5 Screw (M6 X 5) 2
4 (10024829 BT PR A Guage regulator component 1
5 (10005047 BT PE AT Guage adjusting pin 1
6 [10007368 TREMHIAAKS X 11X 10 Needle bearing 1
7 110005511 B PR R A AL Bh AT Guage adjusting reciprocating rod 1
8 10008113 6806774l 75 680677 bearing 1
9 [10011966 M6 X SUR%T Screw (M6X8) 1
10 [10005380 Gz axle pulley (down) 1
11 10009187 M6 X BT Screw (M6} 8) 1
12 110007152 62037Z7ZNRA 74 6203ZZNR Bearing 1
13 (10005142 bR A Bearing bush (down) 1
14 (10005549 12%] Screw (M6 X 5) 1
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JRBRF

Bedplate parts

}Ij\lqol.l Paﬁs— <Io i Description Nfri;lbger
1 [10005291 AN LA Minor oil box assembly 1
2 (10005003 JEETM5 X 8 Screw (M5X 8) 2
3 10005507 At IR s Stitch adjusting assembly 1
4 110005251 BN 1 Swing Pressure spring 1
5 [10005513 B2ETMA X 8 Screw (M4 X 8) 1
6 [10004979 s b6 Washer 1
7 10025663 A2 AR Adjustor pin roll 1
8 (10005078 P4/ GB 896-76 ¢4 Collar 1
9 |10005157 IZETMA X 20 Screw (M4 X 20) 1
10 10004973 MIKES 0il pipe clip 1
11 [10007800 d3X b5y d3X &5 o0il pipe 1
12 10001546 A 2k 52 Cable clip 1
13 |10005076 BZETMAX 5 Screw (M4 X 5) 2
14 10005311 ik 0il pipe plug 1
15 (10002150 T IR 0il pipe plywood 1
16 [10001535 Tk T-type plug 1

NOTE VEid  #2--FOR 9620 96201
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TR 7237 JiE

Hook post,left

27 (10001538
28 10001559
29 (10003346
30 110001425
31 10001611
32 |10005245
33 |10002151
34 110001556
35 (10001560
36 (10007759
37 (10001557

M6X 0. 75X 3L RHEHHIRAT
M6 X . 075X 5k kHE i 18%]
19448

TR b H el

i Eialy

FERR AL Bl

iyt

574 il &

5743 1l 7k A
TREHIIZRK14 X 17X 10
STATERAL Bl

Screw (M6X 0. 75X 3)

Screw (M6X 0. 75X 5)

Collar

Hook bluff bit washer
Hook bluff bit

Hook transmission mandrel
Brass oil pipe

574 edge bearing

574 edge bearing washer
Needle bearing

574 hook transmission bearing

75 (el L Hit
Ij:I;o.J Pdﬁs— ifo. ) Description Nujrxllber

1 10004984 HZEETM5 X 20 Screw (M5 X 20) 1
2 10005378 TR Hook 1
3 10004081 e Hook-Thickness 1
4 10005461 R Shuttle 1
5 (10001519 B Hook thread plate 1
6 10005547 HZETM3 X 6 Screw (M3 X 6) 2
7 |10001513 IBETM3 X 6 Screw (M3X6) 2
8 10002068 HpE o3 Washer 2
9 110001609 B2k T 5 B Thread trimmer ledger plate 1
10 |10001512 BRATM2. 5X3 Screw (M2. 5X 3) 2
11 {10001608 WZETMA X 25 Screw (M4 X 25) 1
12 |10001518 Bk ] Thread trimmer 1
13 |10005041 M4 X 10 A 7S A 15 Sk g Screw (M4 X 10) 1
14 110001515 TR) R R R 2 P Hook thread plate base 1
15 (10005182 TEAR s AV 2 Positioning finger 1
16 [10005366 BRETMA X 12 Screw (M4 X 10) 1
17 10005204 JRETMAX 6 Screw (M4 X 6) 1
18 (10005154 THEAR R AV ) JAE Positioning finger base 1
19 [10004937 0JEREI3X 1 0-ring 1
20 (10005360 AR vty Hook end plate 1
21 10005394 ShE A4 0il mass adjusting assembly 1
22 (10005076 WEATM4 X 5 Screw (M4 X 5) 1
23 110005245 TER AL Bl 0l Hook transmission mandrel 1
24 110005346 N THE Minor Edge bearing 1
25 110007374 A RKS X 11X 13 Needle roller bearing 1
26 [10001555 R Feeding Swive 1

1

1

1

1

1

1

1

1

1

2

1

1

38 110007368

EHIZKKS X 11X 10

Needle bearing

NOTE :id

#5---FOR 9610-D, 9620-D

9610-DF19620-DJH
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TR 7237 JiE

Hook post,left

= i ¥t
}Ij:;o.l Pdﬁs— ifo. A Description Nfﬁbger
L |10005398 |k Edge bearing 1
2 10005052 21848 Washer 1
3 10005513 H2EETM4 X 8 Screw (M4 X 8) 2
4 (10005373 TR ELER A Hook shield components 1
5 110001417 TERR B w4 1 Hook shield components 1
6 110004999 SRR Spring Board 1
7110005309 BEETMA X 6 Screw (M4 X 6) 1
8 [10009741 BRETMA X 6 Screw (M4 X 6) 2
9 |10005407 IIE Piston 1
10 10005215 Do Eccentric pin 9
11 110005405 HZETMA X 9 Screw (M4 X 9) 2
12 |10004940 EFFAAE Connecting Rod Component 92
13 10003027 WEREMA nut M4 1
14 10001563 WEATMA X 4. 8 Screw (M4 X 4. 8) 1
15 10005540 il Bearing 1
16 (10005432 418 & 22 Collar 9
17 |10005137 BliK8 X 22X T Bearing 9
18 10005454 Tl 7 R Bearing seat 9
19 [10005286 VRES Rzl K Track roller coupling spindle bearing 2
20 (10007069 STARI 4% 58 11 2114 574 reverse gear II asm 2
21 110005029 48 b 28 Collar 1
22 120003967 TR A e S A Hook left support saddle 1
23 10005231 Tl& 12X 28X 8 Bearing 1
24 110005109 P b 14 Adjusting washer 1
25 10008234 STATERAL )5 1 574 Hook Drive Shaft T 1
26 110001887 TEB AL sl 04 Rl Hook Drive Shaft Collar 1
27 10005549 HEATM6 X 5 Screw (M6 X 5) 4
28 110001426 STANER 15 20 AN 574 Hook driving crank 1
29 10005041 Y7 1 Sk R A4 M4 X 10 Screw (M4 X 10) 1
30 10005177 MIER Treated felt 1
31 10007377 Tl &K20 X 24 X 13 Bearing 2
32 110005259 TER AL shihEh & Hook Drive Shaft bearing bush 1
33 10005383 418 Collar 2
34 110005462 TERM AL BhEh S Hook transmission shaft 1
35 (10004987 HZEETM6 X 25 Screw (M6 X 25) 1
36 (10007789 HPE b 14 Washer 1
37 110008115 5T4I%R LA 11 4144 574 feeding gear Il component 1
38 110007973 5TAILKFAES T 21 574 feeding gear I component 1
39 10007755 R & 8 Adjusting washer 1
40 (10006298 AL kR A 1T 410 Transmission hook gear Il component 1
41 10006297 LE e AR 1 A0 Transmission hook gear [ component 1
42 110001562 WEATM4 X 10 Screw (M4 X 10) 1

NOTE #:id

#5---FOR 9610-D, 9620-D
#6---FOR 9610-D3, 9620-D3

9610-DA19620-DJH
9610-D3F19620-D3 [
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BOM 25
For connection see page 95




R A S

Hook post,right

B (1} 11 P A
;I:;.J Pdﬁs— ifo. a Description Nuri;lber
1 10004984 HEETME X 20 Screw (M5 X 20) 1
2 [10005378 TR Hook 1
3 10004081 Jre# -5k Hook-Thickness 1
4 10005461 FRot Shuttle 1
5 (10001519 AEET3 Hook thread plate 1
6 (10005547 BRETM3 X 6 Screw (M3X6) 2
7 [10001513 BRETM3 X 6 Screw (M3X6) 2
8 110002068 b3 Washer 2
9 110001609 Y2k ][] 5 B Thread trimmer ledger plate 1
10 10001512 BRETM2. 5X 3 Screw (M2. 5X3) 2
11 |10001608 BZETMA X 25 Screw (M4 X 25) 1
12 (10001518 B4k ) Thread trimmer 1
13 |10005041 7S A0 [ S MEAEMA X 10 Screw 1
14 110001515 R R R I Hook thread plate base 1
15 10005182 |k fia) Positioning finger 1
16 |10005366 IRETMAX 12 Screw (M4 X 10) 1
17 (10005204 BZETMA X 6 Screw (M4 X 6) 1
18 10005154 THEAR R AV ) JAE Positioning finger base 1
19 |10004937 OJERE3 X 1 0-ring 1
20 110005360 TiE AR it 1 Hook end plate 1
21 110005394 MRS RYEINDS 0il mass adjusting assembly 1
22110005076 HEETMA X 5 Screw (M4 X 5) 1
23 (10005245 TR A% 2 E il Hook transmission mandrel 1
24 110005346 ANITAE Minor Edge bearing 1
25 110007374 HEAHKKS X 11X 13 Needle bearing 2
26 (10005382 TERR AL 5hih Hook transmission bearing 1

NOTE ¥Eid

#5++-FOR 9610-D, 9620-D

9610-DA119620-DJH




1 #5
2 #3 #6

For connection ses page 47




Jre# A 32 JBE

Hook post,right

75 5 o Hoh
?ojj Paf:ls— ‘?\Io. 4 Description Nfgm(l;ﬂer
1 [10005373 TR R AL Hook shield components 1
2 110001417 FER BT 4L Hook Force shield components 1
3 10005513 HZETMA X 8 Screw (M4 X 8) 2
4 [20003490 M5 AR T Shroud Head T 2
5 |20003965  |fulaEkT Shroud Head 9
6 10009741 B2ETMA X 6 Screw (M4 X 6) 2
7 10005215 | Eccentric pin 9
8 10005398 i [ 7 Edge bearing 1
9 110005052 5 ¢ 21 Washer 1
10 |10004999 PR Spring board 1
11 10005309 B2ETMA X 6 Screw (M4 X 6) 1
12 110005107 WZETMA X 6 Screw (M4 X 6) 10
13 [20003491 THEAR S e Hook support saddle 1
14 10005231 Bk 12X 28 X 8 Bearing 1
15 110005029 418 b 28 Collar 1
16 |10005177 T Linoleum 1
17 110007377 BlAKK20X 24 X 13 Bearing 2
18 (10005259 TEAR AL BT Hook transmission bearing bush 2
19 10005383 EelEl Collar 2
20 (10004987 HEETM6 X 25 Screw (M6 X 25) 1
21 (10005462 TEMRAL SN R4 P8 & 20 Hook transmission bearing collar 1
22 (10005549 HEETM6 X 5 Screw (M6 X 5) 2
23 (10005413 TR AL B0 A E bl Hook transmission mandrel collar 1
24 10005502 IZETME X 0. 75X 4. 5 Screw (M6 X 0. 75X 4. 5) 2
25 (10006298 AL e i e 11 1t Hook transmission gear Il components 1
26 110006297 (LR 5% T 414 Hook transmission gear [ components 1
27 10001416 TR v el Hook bluff bit Collar 1
28 [10001415 TR Fr ] Hook bluff bit washer 1
29 10001611 TR Hook bluff bit 1
30 110001418 TreR AL 5hh Hook transmission bearing 1
31 10001887 TERRAL BTl +Y bl Hook transmission bearing collar 1
32 |10005549  |w2kT Serew (M6X5) 1
33 ]10002106 TR A% 3 i ApMe X 5 Hook transmission crank 1
34 |10005041 N A [0 S 2R MA X 10 Screw (M4 X 10) 1
NOTE ¥i:ic #2---FOR 9620 96201
#3-+-FOR 9630 9630

#5---FOR 9610-D, 9620-D
#6---FOR 9610-D3, 9620-D3
#7---FOR 9610, 9630

9610-DFH9620-DH]
9610-D3F19620-D3
961019630
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Feed wheel post,left

e - - B
?ojj Paf:ls— ‘?\Io. S Pescription I\‘fﬁzmlir
1 10004985 HZETM6 X 16 Screw (M6 X 16) 2
2 10005550 HIE b6 Washer 2
3 10005459 HZETMA X 8 Screw (M4 X8) 2
4 110005376 LR 2 A Feeding mechanism components 1
5 [10005139 BEETM5 X 12 Screw (M5X 12) 9
6 10005260 HIE b4 Washer 2
7 10004978 HZETME X 8 Screw (M6X8) 1
8 |10005257 P L5 Eccentric pin 1
9 110009741 B2ETMA X 6 Screw (M4 X 6) 1
10 |10005407 MiES oil plug 1
11 120004051 Feeding support saddle 1
12 110005432 Collar 2
13 110005137 &8 X 22X T Bearing 2
14 |10005109 P b 14 Adjusting washer 1
15 10005231 K12 X 28 X8 Bearing 1
16 10005029 e & 28 Collar 1
17 10005540 h Bearing 1
18 [10005454 K s Bearing seat 2
19 110005286 VRS IRk Bobbin coupling spindle bearing 2
20 (10004940 JEFFALAF Reciprocating rod components 2
21 10005405 B2ETMA X 9 Screw (M4 X9) 2
22 (10005084 TR Joint block 1
23 |10005236 ISEEAES Joint bush 1
24 (10012162 JRETM5 X 5 Screw (M5 X 5) 2
25 110005402 L RHMESh A Feeding transmission bearing 1
26 (10005431 = Set 1
27 110007907 R G 5 T 4148 Feeding mechanism gear Il components 1
28 110007879 RS E T4 Feeding mechanism gear [ components 1
29 110001485 e avspzal Gear shaft 1
NOTE ¥Eid #3---FOR 9630 9630

#...FOR 9610-D3, 9620-D3

9610-D3£19620-D3
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Feed wheel mounting plate

}Ij\lqol.l Paﬁs— <Io a Description Nfri;lbger
1 10002545 HEETMA X 6 Screw (M4 X 6) 2
2 10004985 HZETME X 16 Screw (M6 X 16) 4
3 10005550 HIE b6 Washer 4
4 10001580 HZETMAX 10 Screw (M4 X 10) 2
5 110001581 ey aik:ty Drawing-enroller 1
6 10001579 JLREE R A Drawing—enroller adjusting block 1
7 10005513 IBETMA X 8 Screw (M4X8) 4
8 110001388 R Cover seat 1
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Thread trimmer

75 ] L Hit
Ij\lqo.l Paﬁs— ifo. afk Description Nuri;lber
1 [10001510 HEL A sk Electromagnet 1
2 [10001511 HELZG B T R M4 E-magnet cap 1
3 (10001948 HZETM5 X 10 Screw (M5 X 10) 2
4 10001506 HEL H L B 22 B Tnstall plate 1
5 (10002129 BZETM3 X 5 Screw (M3 X 5) 2
6 (10001657 PR AE LR Screw 1
7 110006402 B2k Ak A A Trimmer e-magnet asm 1
8 10005016 W b5 Washer 2
9 10005490 PN A [0 Sk A Screw (M5X 10) 2
10 {10001508 MU EEL N Protecting plate 1
11 |10005076 BRETMA X 5 Screw (M4 X 5) 1
12 |10005318 WZETMB X 8 Screw (M6 X 8) 1
13 110002142 BY 2R B FF Waving bar holder 1
14 [10001497 BZETM5 X 30 Screw (M5X 30) 2
15 (10012162 W2%] Screw (M5X 5) 1
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Thead trimmer

75 1 - Hit
Ij\lqo.l Pdf:ls— ifo. a Description Nuri;lber
1 10001501 YL PR R Trimming swing lever pin 1
2 10012162 WEETME X 5 Screw (M5X5) 1
3 110001503 YRR BT AL Trimming oscillating rod components 1
4 10001498 BILR AR ENFTERY & 10X 32 |Trimming oscillating rod seat pin 1
5 10011966 HZETM6 X 8 Screw (M6 X 8) 1
6 10005380 EilGiE Stepping wheel 1
7 10009187 HZETM6 X 8 Screw (M6 X 8) 1
8 |10005365 Bl 20X 47X 14 Bearing 1
9 (10004938 BZETME X 0. T5X 8 Screw (M6X 0. 75X 8) 2
10 [10001509 | FAlBk M4 Cam 1
11110001947 [BYLKIZANFF4YKFE o 6 Collar 3
12 10001505 BY 245 3 Trimming swing pin 2
13 110001504 BYLR AR R AT Trimming oscillating rod 1
14 110001946 B LG 1R Bh b ko Trimming swing lever spring 1
15 10001501 B2 1R B AT Trimming oscillating rod pin 1
16 10002201 B LR IR Sh A 1T Trimming swing tie bar Connecting Link II 1
17 110001722 B LR IR B AR T Trimming swing tie bar Connecting Link [ 1
18 10005260 HpE 4 Washer 1
19 [10005350 HEATM4 X 8 Screw (M4 X 8) 1
NOTE ¥iid #2---FOR 9620 9620

#7---FOR 9610, 9630

961019630
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Automatic presser foot lifter

};;7 PaitIQO. a Description Nfﬁiir
1 10007782 b4X b6 $®4X &6 windpipe 1
2 [10001455 USHER S Tip union [ 1
3 110001488 AR G E AR Presser Foot Lift cylinder strongback 1
4 10006358 BT 44 Presser Foot Lift cylinder components 1
5 110001489 YT A M Control shore components Reset board 1
6 10005260 HJE b 4 Washer 9
7 10005003 BETME X 8 Screw (M5X8) 2
8 (10005514 PR TIR: A1 Control shore components 1
9 110002145 B4 Control knee components 1
10 10001453 THZEHE R S A Toi AT 40 44 Top roll asm 1
11 (10002144 KA Offsetting spring 1
12 |10001450 PRSP 4 Control knee separation blade components 1
13 (10003324 HE 6 Washer 9
14 10005204 BEETMA X 6 Screw (M4 X 6) 9
15 (10010953 HZETM5 X 10 Screw (M5 X 10) 2
16 [10001950 AR AL F Cylinder connector components 1
17 10002028 JRETME X 20 Screw (M6 X 20) 1
18 10005122 HEATM6 X 10 Screw (M6X 10) 3
19 110001802 i) B Intermediate plate 1
20 110001803 F6 T D B R Ak Presser Foot Lift electromagnet 1

NOTE #:id

#3...FOR 9630

9630H
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For connection see page 57




Backtacking mechanism

75 (el L Hit
Ij:I;o.J Pdﬁs— ifo. a Description Nuri;lber
1 10001950 SRS A Cylinder connector components 2
2 10001952 AETHEETM X 25 Cylinder Screw (M3X25) 2
3 |10001447  |AHT Cylinder 1
4 10005372 HZETM6 X 16 Screw (M6 X 16) 1
5 10002403 W < A Air crock holder 1
6 (10005043 J7 i Bz A Universal link 1
7 110012752 BRETMAX 10 Screw (M4 X 10) 3
8 10010953 WZETM5 X 10 Screw (M5 10) 1
9 [10005212 T T ek Universal union 1
10 |10003075 YR REMS Nut M5 1
11 [10001406 |50 f% Mk A7 424IM5 X 5.5 [Screw (M5 X 5. 5) 1
12 |10005194 L AL Y ¢ 15 Washer 1
13 10005343 MiREE s Linoleum washer 4
14 10005179 BRIEAT A Linkage ball components 9
15 [10005366 BRETMA X 12 Screw(M4 X 12) 2
16 [10005487 i) Collar 2
17 {10005399 5 J¥ s Crank 1
18 10005016 g washer 1
19 |10005073 Bl bearing 1
20 110001407 F A P Pressure spring collar 1
21 110001949 VRS T2l e 35 bobbin coupling spindle pressure spring 1
22 (10024477 i A adjusting washer 9
23 110005377 Tl R 124 T bearing seat collar 4
24 110005465 Tl JRE Ry bearing seat washer 4
25 10005286 VRE il & Needle roller bearing 92
26 110005506 Tl s Bearing seat 2
27 110002772 53X 10 Pin 3X10 1
28 110002143 RECI R Y Top part 1
29 10005549 JZETME X 5 Screw(M6X5) 2
30 110001405 |HEE LY i Gear 1
31 [10001408 VRN RALAE Lower segement 1
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Backtacking mechanism

w5 g — o
No. Pdﬁs— ifo. ) Description ijrxllbger
L |10002251 HERTHREAX 18 Pin 4X18 1
2 10002254 16. 43 Washer 1
3 |10001790 it 3 Pressure spring 1
4 10001789 VRS IEE Ak Bobbin join electromagnet 1
5 120003975 VRSP Ak e MU [Bobbin join electromagnet plate 1
6 10002545 H2ETMA X 6 Universal union 1
7 (10009074 BRETMA X 4 Screw (M4X 4) 1
8 (10001791 VREC AT ATAI6 X 45 Bobbin connecting lever pin 6X45 1
9 110002299 RS AT AT Bobbin connecting lever 1
10 |10005194 ik R R 6 15 Washer 1
11 10005043 7 T B4 R Universal union 1
12 110012752 H2ATM4 X 10 Screw (M4 X 10) 3
13 (10010953 HZETM5 X 10 Screw (M5X 10) 1
14 10005212 J7 T e sk Universal union 1
15 (10005343 MR Linoleum washer 4
16 10005179 BRIEATLH A Linkage ball joint components )
17 10005366 WEATMA X 12 Screw (M4 X 12) 2
18 10003100 HZEATM5 X 35 Screw (M5 X 35) 2
19 (10001793 THIAR 22 AR install plate 1
20 10002251 EAT SR Pin 4X18 1
21 10001786 e located block 1
22 110001792 VRS AN Crank 1
23 (10005073 |%EJE Himdk Bearing 1
24 110005487 4kl Check ring 9
25 (10001949 VRIS I Bobbin coupling spindle pressure spring 1
26 10024477 bEECERTE] Adjusting washer 9
27 110005377 Tl R 12 P Bearing seat checking ring 4
28 (10005465 Tl R Washer 1
29 10005286 TRECCH A & Bobbin coupling spindle bearing P
30 10005506 Tl JBE Bearing seat 2
31 10002772 443X 10 Pin 3X10 1
32 10002143 VR Bobbin 1ink (uper) 1
33 10005549 BEETME X 5 Screw (M6X5) 2
34 110001405 gt A %6 coupling spindle gear (uper) 1
35 110001408 bl N VR RS Bobbin components (down) 1
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g3 E

Backtacking mechanism

}Ij\lqol.l Paﬁs— <Io a Description Nfri;lbger
1 10005107 HEETM4 X 6 Screw (M4 X 6) 4
2 120003974 Ji5 b7 4 Force Shield spray—paint 1
3 10009008 HZETME X 16 Screw (M6 X 16) 2
4 |10001459 | 3%l Crank (Uper) 1
5 10001952 AELIREIM3 X 25 Screw (M3 X 25) 2
6 10001447 S%iin Cylinder 1
7 110001484 AR TSR Cylinder connector components 2
8 110001482 FEBH 2R A Ay P g Crank Slider groove 1
9 |10001977  [ESDAE I Crank Slider 1
10 [10001974 AR AT Reciprocating rod 1
11 10005047 R AT link pin 1
12 110007368 VRE I AKKS X 11X 10 Needle roller bearing 1
13 (10005361 a5 Oy AR R Bl Collar 1
14 10005139 HEETM5 X 12 Screw (M5X 12) 2
15 (10005481 AN Crank 1

NOTE 4:id #1---FOR 9610 9610/
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ey Backtacking mechanism

¥ I Ko
}EO.J Pdﬁs— ifo. i Description Nfri;lbger
1 [10005107 H2ETMA X 6 Screw (M4 X 6) 4
2 120003974 Ji5 b7 4 Force Shield spray—paint
3 (10009008 T Screw (M6 X 16)
4 10001459 suL:iiv Crank
5 (10002096 =35 Nut M6
6 |10008235 PR TT Spring pin 1T
7 10005107 IZETMA X 6 Screw (M4 X 6)
8 10002550 9 (8 AT L R Offsetting spring
9 [10007096 BZETME X 10 Screw (M5X 10)

10120003978 |4REHA LBk ket w4 |Drive pin nut
11 |10001926 F S A8 L Tk Swing span electromagnet

12 10002301 FEBHF Oscillating rod

13 [10001975 I FFIBATM3 X 12 Screw (M3 X 12)

14 [10000994 FREF RS IR RE Drive pin nut

15 [10001976 FEBNFFISETM5 X 20 Screw (M5 X 20)

16 10001482 FEBH AR RN H B Crank Slider groove
17 10001977 FE )4 i B Crank slider

18 [10001974 RN Crank link

19 10005047 BT PR AT
20 |10007368 REIMIZKK8 X 11X 10

Adjusting link pin
Needle roller bearing

21 (10005361 5 iy B AR Crank collar
22 10005139 PEETME X 12 Screw (M5 X 12)

DO e e e e e e DO A e e D e

23 110005481 it Crank







8142 0K 335 E (9610-D3)

Backtacking drive mechanism

¥ 5 " L B
No. Paﬁ:ilo. 2R Description Nfﬁir
1 10009008 HEETM6 X 16 Screw (M6 X 16) 2
2 10005366 HEETMA X 12 Screw (M4 X 12) 1
3 10001461 K s Bearing seat )
4 10003591 624774 7% 6247Z7bearing 1
5 10002785 444X 10 Pin )
6 10001954 15| 5EAL BT AT Backstitch transmit lever 1
7 10001462 BN BT AT ARY Backstitch transmit lever pin 1
8 10001456 I8 Collar 4
9 110001460 180 4% < LT s AR Cylinder ledger plate 1
10 110001447 i Cylinder 1
11 {10001950 TSR A F Cylinder connector components 2
12 |10001952 ARLERETM3 X 25 Screw (M3 X 25) 2
13 110001956 5 88 I 5 Backstitch Cylinder pressure spring 1
14 110003134 g Washer 1
15 [10009467 W2 REM5 Nut M5 1
16 [10001659 PR Spring components 1
17 10009187 HZETM6 X 8 Screw (M6X 8) 2
18 |10005504 IR L Adjusting nutM6 2
19 (10003180 HZETM6 X 22 Screw (M6 X 22) 2
20 (10001953 825 A% 5 7 e Backstitch transit seat 1
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8142 0K 5 %5 E (9620-D3)

Backtacking drive mechanism

}go.l Paﬁs— ifo. a Description Nfri;lbger
1 10005540 l Bearing 1
2 |10005432 EEliE] Checking ring )
3 110002402 1558 4E5h 2 1 Backstitch transmit components 1
410009008 |#ZE] Screw (M6 X 16) 2
5 110005454 ol s Bearing seat 2
6 10005286 VAR AR Needle roller bearing 9
7 110001804 WRET Screw (M4 X 5) 1
8 10005260 JE Washer 1
9 [10003586 Bl& Bearing 9
10 [10005109 HEECEAYa Adjusting washer 1
11 110001432 STABREFF 411 574 ball Connecting Rod components 1
12 10005405 WRET Screw (M4 X 9) 1
13 [10001588 57437 5 574 stabiliser 1







RIZEIRFZEE (9630)

Backtacking drive mechanism

A , ipti s
No. Paf:lsﬂ:lv—\lo. i Description Nfr&nir
1 10000994 FREL UK Bl g RS nut 1
2 10005430 HEETME X 25 Screw (M5 X 25) 1
3 10002308 555 1A 56 52 AT i Offsetting spring 1
4 10009008 WRAET Screw (M6 X 16) 2
5 10005366 HRET Screw (M4 X 12) 1
6 (10001461 T s Bearing seat 9
7 110003591 624775 7K 62477 bearing 1
8 (10001799 i Pin 92
9 |10001954 {RISEALSAT AT Lever 1
10 110001462 (5| 5%AL SR AT Lever pin 1
11 10001456 RN Collar 4
1210002306 151 4% HEL R 2k backstitch Electromagnet 1
13 |10001798 180 5% W Ak 2 A backstitch Electromagnet Instruction 1
14 10005107 WRE] Screw (M4 X 6) 4
15 [10009187 WRE] Screw (M6X 8) 2
16 |10005504 TR AL Adjusting nutMé 2
17 |10003180 %] Screw (M6 X 16) 2
18 10002305 825 A% 5 7 e backstitch transmit seat 1
19 10005322 4] Screw (M5 X 10) 2
20 10005078 EElic] checking ring 4
21 110001800 {51 4% MG e S (A Long pin 1
22 110001801 {51152 PO G SR AN Short pin 1
23 110002307 1804 v Ak backstitch electromagnet connector 1
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iy

Pneumatic dquipment

75 1 S Hit
Ij\lqo.l Paﬁs— ifo. a Description Nuri;lber
L |10007780 A Windpipe $2.5X &4 1
2 110001663 YISk Y type connector 4
3 110001664 AR R Vent Valve mouting plate 1
4 [10002148 AR R IR T Screw (M3 X 10) 2
5 10005003 WRAET Screw (M5X8) 2
6 [10001548 HEDREA Muffler 1
7 110006792 SIRLIG R LA Vent Valve L type connector components 1
8 10006790 AR AL Vent Valve connector components 2
9 110001490 < 1E Vent Valve 1
10 10001549 TRk T type connector 1
11 (10001455 PR B Sk Tip union 1
12 (10005325 [ ARk Windpipe connector 3
13 10007782 K Windpipe d4X ¢ 6 1
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Knee lifter parts

8 S
Reel stands

9 AT amEs

Parts for table top
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RV 36 s A

Knee lifter parts

J¥5 lias] P i ot Ko
No. Pars No. SR Description Number
1 10004975 |y atiRGd By knee components 1
2 10005514 BT kAL Control fulcrum components 1
3 |10005455 s A By knee in sole 1
S Thread Stands
4 [10006300  [gi%e Thread Stands [ 1
aREL Parts for table top
5 [10005374 Bk B Hinges 2
6 [10005030 MUK B R 211 Hinges components 2
7 10005248 HIL Kk s Cushion Side 2
8 (10005114 MLk 3¢ 8 support pillar 2







AL AT Cable tree to sewing head

75 5 Ko

- L
No. Pars No. H Description Number

10005513 HEETMA X 8 Screw (M4 X 8)
10005403 H2k e wire clip
10005366 HEETMA X 12 Screw (M4 X 12)
10005260 Ul b4 Washer
10001463 [EESSISN switch
10028513 H 2 BV TRIAR operate panel
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A E A BRI

Built-in motor

7 fF5 " o e
No. Parsjilo. wik Description Nfr%ir
1 10011966 HEETM6 X 8 Screw (M6 X 8) 1
2 110005380 N A Axle pulley (down) 1
3 10009187 HZETM6 X 8 Screw (M6X 8) 1
4 10005513 HZETNMAX 8 Screw (M4 X 8) 2
5 120003991 o AR T Pickguard spray-paint 1
6 |20003992 HUBLBT 3 SR Shield spray-paint 1
7 [10005322 IRATM5 X 10 Screw (M5 10) 1
8 10001888 BZETM5 X 10 Screw (M5X 10) 1
9 [10001368 BRETM3 X 14 Screw (M3 X 14) 2
10110001540 FF6.3X0. 8 power switch 6.3X0.8 1
11 10001524 TR L5 switch crest torsional spring 1
12 120003989 T ThAR 5 4 power switch crest slab spray—-paint 1
13 110002108 g Washer 1
14 10002070 IRATMAX 8 Screw (M4 X 8) 1
15 [10001520 HZETMS X 20 Screw (M8 X 20) 1
16 |10001523 HLIE DA Electric machinery synchronous belt 1
17 10001525 HZETM5 X 8 Screw (M5 X 8) 1
18 |10001366 IRETM8 X 25 Screw (M8 X 25) 1
19 (10001522 | Washer 1
20 110007611 HL L 222 i Electric machinery mouting plate 1
21 (10023420 LB Electric machinery 1




9610-DB*

rials.

FH T 7E R 0 5 e 2 S—3
MHs 2. 1 ‘[ o P
For sewing fancy seams and & 4
assembly seams on medium-
weight materials. % 1 10005214
. 2 10004943
3 10005547
4 10005478
5 10001478
9610-D C*
B2 MR E b R LA
Feimensa il 2 k. 1 2 &3
For sewing fancy seams and Ee o]
assembly seams on medium- @ 4 YRS
to medium heavyweight mate- ] 3 10005214
g L5 2 10004943
3 10005547
4 10005478
5 10001480
9610-D CN7*
HATFEPREEDRGTE 20
R TR 1 2 &3
For sewing fancy seams and j P — Fs WEs
assembly seams on medium-
to medium heavyweight mate- € 1 10005214
rinle. @ i 2 10004943
3 10005547
4 10005478
5 10004 l_()2_
s *
2511 Bian Fe (st snesEs o
AR I L i e A 1
skt é 1 32 10001494
For sewing fancy seams and 2 10002007
assembly seams on medium- 5 3 1,2 29 10001583
weight materials. :-; gg i
5 18 32 10001378
2,0 3,2 10001712
22 3,2 10001713
2,4 3,2 10001379
28 32 10001380
4 10005204
12 3.2
1.4 3,2
16 3,2
5 1.8 3.2 10001422
2,0 3,2 10001721
2,2 32 10002200
24 3,2 10001423
28 32 10001424




